
Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER



Model No.EB7650TH PETROL BLOWER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note/∕ Note1

00/∕ 2/∕1/∕224- ELBOW /∕

001 1/∕862547 O RIN3 G8 /∕

002 -08W/∕74- 3as emission appro9al label /∕ v

005 -05*2/∕48 XOSND /∕/∕/∕DB LUBEL /∕

006 -0/∕D/∕G42 XERIUL NO. LUBEL /∕

007 -08T6/∕47 AUSTION LUBEL /∕

00- 252-G84/∕ Cront 9olFte case ublac(k /∕

0/∕0 G118284G H.X.H.BOLT M6*15 WITH WR 6

0/∕/∕ 120/∕5147 CUN 150 /∕

0/∕1 G118284G H.X.H.BOLT M6*15 WITH WR 2

0/∕8 252-G148 Rear 9olFte case ublac(k /∕

0/∕2 16621040 TUPPIN3 XAREW 5*10 /∕/∕

0/∕5 252G0842 XPRIN3 HOLDER U 1

0/∕6 16621040 TUPPIN3 XAREW 5*10 1

0/∕7 18281242 Aompression spring 11 1

0/∕- 252G0241 XPRIN3 HOLDER B 1

0/∕G G111184G H.X.H.BOLT M5*/∕6 WITH WR 1

010 252G0842 XPRIN3 HOLDER U 1

01/∕ 16621040 TUPPIN3 XAREW 5*10 1

011 18288848 Aompression spring 11 1

018 252G0241 XPRIN3 HOLDER B 1

012 G111184G H.X.H.BOLT M5*/∕6 WITH WR 1

015 /∕66/∕154/∕ BUND L AOMPLETE /∕ v

0154/∕ /∕6/∕5824G BUND L AOMPLETE X /∕ v

01541 /∕6150/∕47 BUND L AOMPLETE O /∕

016 /∕66/∕164G BUND R AOMPLETE /∕ v

0164/∕ /∕6/∕58547 BUND R AOMPLETE X /∕ v

01641 /∕6150145 BUND R AOMPLETE O /∕

017 16621040 TUPPIN3 XAREW 5*10 2

01- /∕212164/∕ Engine co9er complete ublFek /∕

A/∕0 -G-82840 AUSTION LUBEL /∕

01G 2126/∕G45 PLS3 AO)ER /∕

080 21261040 DUMPER 1

08/∕ /∕685814G CILTER /∕

081 825G1042 HOXE ALUMP /∕

088 /∕165-647 CSEL TSBE UXXEMBLV /∕

D/∕0 INA. 82487Y56

082 /∕6-8G646 BREUTHER /∕

085 21250540 CSEL 3ROMMET /∕

086 2/∕1/∕1041 CSEL TSBE 84870 /∕

087 2/∕1/∕/∕247 CSEL TSBE 84870 /∕

08- 211/∕8747 TSBE 3SURD 104/∕01 /∕

08G /∕20-8/∕46 TUN, AUP AOMPLETE /∕ v

D/∕0 INA. 2/∕

08G4/∕ /∕20H2545 TUN, AUP AOMPLETE O /∕

D/∕0 INA. 2/∕

02/∕ 1/∕80-04G O RIN3 1G.5 /∕ v



02/∕4/∕ 1/∕8-8/∕40 O4RIN3 1G.5 K /∕ v

02/∕41 1/∕80-04G O RIN3 1G.5 O /∕

028 -G-21-41 AUSTION PLUTE /∕

022 /∕212174G CSEL TUN, AOMPLETE /∕

025 252G0540 BUND HOLDER 1

026 252-G24G CRUME /∕

027 G6/∕00542 RETUININ3 RIN3 X4G /∕

02- G111184G H.X.H.BOLT M5*/∕6 WITH WR 1

02G 1620G-48 HE* NST M54/∕0 /∕

050 82677/∕4- 3SURD /∕

05/∕ G111184G H.X.H.BOLT M5*/∕6 WITH WR /∕

051 6671500800 LOA, RI)ET 2 v

0514/∕ 25-/∕5-48 RI)ET 6 O 2

058 /∕G6G5642 HIP BELT XET /∕ v

0584/∕ /∕G6G5642 HIP BELT XET K /∕ v

05841 /∕GG18G4/∕ HIP BELT XET K /∕

052 6671500800 LOA, RI)ET 1 v

0524/∕ 25-/∕5-48 RI)ET 6 O 1

055 21267-4G RSBBER RIN3 15 1

056 81685646 Aoil spring - /∕

057 25221542 XPIRUL TSBE 64/∕00 1

060 16681641 TUPPIN3 XAREW 2*/∕- 5

06/∕ /∕-7-024- LE)ER AUXE XET /∕ v

D/∕0 INA. 72

06/∕4/∕ /∕-7-024- LE)ER AUXE XET O /∕

D/∕0 INA. 72

061 68-62146 XWITAH SNIT /∕

068 681A0741 LEUD SNIT /∕

062 255/∕G/∕46 AORRS3UTE TSBE /∕

065 18/∕26G4G AOMPREXXION XPRIN3 2 /∕

066 252-GG4G THROTTLE LE)ER U /∕

067 /∕6--2847 AONTROL AUBLE /∕

06- 151/∕1646 HE*. LOA, NST M247 /∕

06G 252G1246 THROTTLE LIN, /∕

070 252G0040 THROTTLE LE)ER B /∕

07/∕ 158G084G WU)E WUXHER 6 /∕

071 1670/∕041 CLUT WUXHER 5 /∕

078 G11/∕8141 HE*. XOA,ET HEUD BOLT M2*/∕- /∕

072 /∕-7-024- LE)ER AUXE XET /∕ v

D/∕0 INA. 6/∕

0724/∕ /∕-7-024- LE)ER AUXE XET O /∕

D/∕0 INA. 6/∕

075 1657614G THSMB XAREW M5*80 /∕

076 15805141 CLUT WUXHER /∕1 /∕

0G0 1-10154- HOXE ALUMP /∕00 /∕

0G/∕ 252G8248 CLE*IBLE PIPE /∕ v

0G/∕4/∕ 252G8248 CLE*IBLE PIPE O /∕

0G1 1-10154- HOXE ALUMP /∕00 /∕

0G8 /∕6--8141 XWI)EL PIPE AOMPLETE /∕ v

0G84/∕ /∕6/∕6584/∕ XWI)EL PIPE AOMPLETE O /∕

0G2 252G1140 AUBLE HOLDER /∕

/∕00 5G75500000 PSLLEV /∕ v



/∕004/∕ /∕6/∕5GG4/∕ PSLLEV O /∕

/∕0/∕ G/∕/∕1884/∕ PUN HEUD XAREW M5*10 8

/∕01 -08T5041 Model no. Label EB7650TH /∕ v

/∕014/∕ -0G,6G45 Model no. Label EB7650TH K /∕

/∕08 -/∕G28041 AUSTION TU3 /∕

/∕80 1667-G41 H.X.H.BOLT M5*80 WITH WR 1 v

/∕804/∕ G1115840 H.X.H.BOLT M5*80 WITH WR O 1

/∕8/∕ /∕2/∕77/∕4/∕ ROA,ER AO)ER AOMPLETE /∕

/∕81 5G7/∕500G00 ROA,ER AO)ER 3UX,ET /∕

/∕88 /∕2177/∕42 AVLINDER HEUD AOMPLETE /∕ v

A/∕0 16201241 HE*. NST M5 /∕ v

A10 16671-41 Ud<Fst screw /∕ v

/∕884/∕ /∕16G284G AVLINDER HEUD UXXEMBLV O /∕

A/∕0 16201241 HE*. NST M5 /∕

A10 16671-41 Ud<Fst screw /∕

/∕82 221/∕6741 AVLINDER HEUD 3UX,ET /∕

/∕85 /∕6-20/∕4G XPUR, PLS3 /∕

/∕86 1665-646 H.X.H.BOLT M6*85 5

/∕87 /∕8568/∕47 Aylinder bloc( assembly /∕ v

D/∕0 INA. /∕8-Y/∕8G

/∕874/∕ /∕8578G47 AVLINDER BLOA, UXX'V X /∕ v

D/∕0 INA. /∕8-Y/∕8G

/∕8741 /∕1857G45 Engine bloc( assembly K /∕

A/∕0 /∕8578G47 AVLINDER BLOA, UXX'V /∕

D/∕0 INA. /∕804/∕82Y/∕86Y/∕204/∕5-

D10 INA. /∕6/∕4/∕67Y/∕704/∕72Y/∕76Y/∕77

/∕8- 21210/∕40 AHEA, )UL)E 1

/∕8G G118514- HE*. XOA,ET HEUD BOLT M6*80 6

/∕20 221/∕6-40 AUM 3EUR 3UX,ET /∕

/∕2/∕ 8/∕-71545 AUM 3EUR AO)ER /∕

/∕21 166-/∕84/∕ H.X.H.BOLT M5*/∕6 WITH WR 2 v

/∕214/∕ G111184G H.X.H.BOLT M5*/∕6 WITH WR O 2

/∕28 25102742 OIL AUP /∕

/∕22 21282840 3UX,ET /∕

/∕25 8260-84G LEUD )UL)E /∕

/∕26 5G8/∕50/∕800 RETUINER PLUTE /∕

/∕27 0/∕/∕G02GG-0 XOA,ET HEUD BOLT M2*/∕0 /∕ v

/∕274/∕ G11/∕/∕14- HE*. XOA,ET HEUD BOLT M2*/∕0 O /∕ v

/∕2741 0/∕/∕G02GG-0 XOA,ET HEUD BOLT M2*/∕0 * /∕ v

/∕2748 G11/∕/∕74- HE*. XOA,ET HEUD BOLT M2*/∕1 O /∕

/∕2- 5G76500/∕00 OIL AUXE 3UX,ET /∕

/∕2G 8/∕G00-46 OIL AUXE /∕

/∕50 82625142 3UX,ET /∕

/∕5/∕ 166G/∕64/∕ HE*. BOLT M-*/∕1 /∕ v

/∕5/∕4/∕ G1/∕2/∕148 HE*. BOLT M-*/∕1 K /∕

/∕51 0/∕/∕G05G8G0 XOA,ET HEUD BOLT M5*15 5 v

/∕514/∕ G1112848 HE*. XOA,ET HEUD BOLT M5*15 O 5

/∕58 0-5/∕/∕0GG60 TSBE /∕ v

/∕584/∕ 21121041 TSBE84-0 K /∕

/∕52 /∕G70204- PIXTON RIN3 XET /∕

/∕55 8/∕-71648 PIXTON /∕ v



/∕554/∕ /∕G725647 PIXTON XET K /∕

A/∕0 8/∕-71648 PIXTON /∕

D/∕0 INA. /∕52Y/∕5-

/∕56 1/∕85GG4- OIL XEUL /∕7 /∕ v

/∕564/∕ 1/∕80G/∕42 OIL XEUL /∕7 K /∕

/∕57 81608G4- PIXTON PIN /∕

/∕5- 188GG542 RIN3 XPRIN3 /∕1 1

/∕60 15200/∕41 WOODRSCC ,EV 2 /∕

/∕6/∕ 16722-4/∕ CLUT WUXHER 2/∕ /∕

/∕61 1/∕85G-40 OIL XEULuLk /∕ v

/∕614/∕ 1/∕80G046 OIL XEULuLk K /∕

/∕68 /∕2802840 ARUN, XHUCT AOMPLETE /∕

/∕62 88/∕G6240 INTU,E )UL)E /∕

/∕65 88/∕G654- E*HUSXT )UL)E /∕

/∕66 1821/∕145 AOMPREXXION XPRIN3 /∕/∕ 1

/∕67 88/∕G6646 RETUINER 1

/∕70 15651641 PSXH ROD 1

/∕7/∕ 156/∕-640 PIN 5 /∕ v

/∕71 8/∕816646 AUM LICTER L /∕ v

/∕714/∕ 8/∕07/∕542 AUM LICTER L X /∕

/∕78 5G78001001 AUM3EUR UXXV /∕ v

/∕784/∕ /∕166114G AUM3EUR UXXEMBLV K /∕

/∕72 15610041 PIN 5 /∕

/∕75 88/∕G8748 E*HUSXT PORT XPUAER /∕

/∕76 88/∕G6742 AOTTER 2

/∕77 8/∕816742 AUM LICTER R /∕

/∕7- 21261/∕4- OIL 3SURD /∕

/∕7G 82677146 MFjjler gas(et /∕

/∕-0 5G7800/∕008 MSCCLER E*HUSXT /∕ v

/∕-04/∕ /∕6--074/∕ E*HUSXT MSCCLER O /∕

/∕-/∕ 16677/∕4/∕ XOA,ET HEUD BOLT M6*/∕- 8

/∕-1 212/∕0546 PLS3 AUP /∕

/∕-8 812-G/∕4- PLS3 AUP XPRIN3 /∕

/∕-2 0/∕/∕G02GG70 XOA,ET HEUD BOLT M2*10 1 v

/∕-24/∕ G11/∕8-40 H.X.H.BOLT M2*10 WITH WR O 1

/∕-5 681A0-40 Lead Fnit /∕

/∕-6 68-7/∕045 LEUD WIRE /∕

/∕-7 5G7700/∕0/∕0 I3NITION AOIL /∕ v

/∕-74/∕ /∕6/∕-874/∕ I3NITION AOIL O /∕

/∕-- 5G7700/∕010 CLVWHEEL AOMPL /∕ v

/∕--4/∕ 8/∕G/∕7047 CLVWHEEL O /∕

/∕-G 16205248 CLUN3E NST M/∕0 /∕

/∕G0 /∕16/∕654/∕ REAOIL /∕

D/∕0 INA. /∕G/∕4100

/∕G/∕ 1665-54- TUPPIN3 XAREW 5*/∕1 /∕

/∕G1 2125/∕645 AOLLUR /∕

/∕G8 81610047 XWIN3 URM 1

/∕G2 18215748 CRIATION XPRIN3 /∕

/∕G5 22/∕07542 REEL /∕

/∕G6 18116142 XPIRUL XPRIN3 /∕ v

/∕G64/∕ X3000000/∕2 XPIRUL XPRIN3 O /∕

/∕G7 /∕2/∕62G4- XTURTER AUXE AOMPLETE /∕



/∕G- 22202846 XTURTER ROPE /∕

/∕GG 21286/∕4- XTURTER ,NOB /∕

100 21286040 ROPE XTOPPER /∕

10/∕ 252G/∕24G Uir cleaner co9er ublFek /∕ v

10/∕4/∕ 2566/∕-4G UIR ALEUNER AO)ER O /∕

101 1657GG46 ThFmb screw M5*10 1 v

1014/∕ 15/∕2-/∕48 THSMB XAREW M5*10 O 1

108 2/∕1/∕2546 Uir cleaner element /∕ v

1084/∕ 2/∕1/∕2546 Uir cleaner element O /∕

102 /∕6182648 XEPURUTOR PLUTE /∕

105 85101048 XEPURUTOR MEXH /∕

106 1660074- TUPPIN3 XAREW BIND PT 8*/∕0 /∕

107 2128/∕648 AHEA, )UL)E /∕

10- 258-6548 XEPURUTOR AUXE /∕

10G G/∕/∕1-846 PUN HEUD XAREW M5*60 1

1/∕0 252G/∕047 AHO,E PLUTE /∕

1/∕/∕ 166/∕G147 TUPPIN3 XAREW 2*/∕2 /∕

1/∕1 16621040 TUPPIN3 XAREW 5*10 /∕

1/∕8 252G/∕84/∕ Uir cleaner case ublac(k /∕

1/∕2 -/∕5N7-41 Xerial no. Label /∕

1/∕5 252G0146 AHO,E LE)ER /∕

1/∕6 5188502100 AURBSRETOR 3UX,ET /∕

1/∕7 82677040 Plate 8/∕ /∕

1/∕- 2/∕1/∕/∕14/∕ TSBE 8460 /∕

1/∕G /∕6-8G-41 PRIMER PSMP /∕

110 /∕6--5G41 AarbFretor /∕

D/∕0 INA. 1504178

11/∕ 2211064- AarbFretor gas(et /∕

111 2110G645 TSBE 8415 /∕

118 211/∕1740 TSBE 8455 /∕

112 251G5145 HOXE fOINT /∕

115 2/∕1/∕1/∕40 TSBE 84/∕80 /∕

116 211/∕1641 TSBE 84/∕60 /∕

117 21261146 InsFlator seal /∕ v

1174/∕ 212-8/∕47 INXSLUTOR XEUL O /∕

11- 16672G42 HE*. X.H.B. M5*15 WITH WR 1

11G 21261842 3ROMMET /∕

180 0/∕/∕G05G2G0 XOA,ET HEUD BOLT M5*/∕2 uWYX
Wk

/∕

18/∕ /∕21G164/∕ INXSLUTOR AOMPLETE /∕

181 /∕6188841 INXSLUTOR 3UX,ET /∕

188 1/∕880248 O RIN3 10 /∕

182 252G/∕/∕45 IAIN3 )UL)E /∕

185 252G/∕148 IAIN3 )UL)E AO)ER /∕

186 166/∕G147 TUPPIN3 XAREW 2*/∕2 8

187 1/∕816/∕45 O RIN3 /∕7 /∕

150 1667G547 UDfSXT XAREW /∕

15/∕ 1620654- AUBLE UDfSXT NST M6 /∕

151 16670246 PUN HEUD XAREW M8*/∕0 1

158 8262G/∕42 BRUA,ET AUBLE /∕

152 815G1146 XWI)EL /∕

155 2/∕8/∕204G WUXHER /∕



156 157G624/∕ XTOP RIN3 E48 /∕

157 21222242 PUA,IN3 RIN3 /∕

15- 182/∕-846 AONIAUL AOMPREXXION XPRIN3
 54G

/∕

15G Wf000/∕6/∕02 O RIN3 /∕

160 Wf00/∕/∕127- MUIN fET /∕

16/∕ 221/∕554G PSMP 3UX,ET /∕

161 /∕6-57546 PSMP DIUPHRU3M /∕ v

1614/∕ Wf0000G5GG PSMP DIUPHRU3M O /∕

168 /∕2/∕67148 PSMP BODV UXXEMBLV /∕

162 221/∕-842 METERIN3 DIUPHRU3M 3UX,ET /∕

165 /∕6-61047 METERIN3 DIUPHRU3M /∕

166 Wf0001/∕/∕5- METERIN3 DIUPHRU3M AO)ER /∕

167 Wf000G6815 XAREW 2

16- Wf00G-8/∕60 XPRIN3 /∕

16G Wf000G6212 XAREW /∕

170 Wf000/∕2277 METERIN3 LE)ER PIN /∕

17/∕ Wf000/∕662- LE)ER /∕

171 Wf0000-1-1 INLET NEEDLE )UL)E /∕

178 8510/∕046 INLET XAREEN /∕ v

1784/∕ Wf000/∕2070 INLET XAREEN O /∕

U0/∕ 7-118G42 BO* WRENAH /∕6 /∕

U01 7-80/∕G4/∕ DRI)ER /∕

U08 /∕G55814/∕ OIL BOTTLE XET /∕

U02 252-G547 LON3 PIPE G0uBLUA,k /∕

U05 252-G645 END NOJJLE G0460uBLUA,k /∕

U06 252G/∕645 CLUT NOJJLE G0uBLUA,k /∕

U07 255/∕1-48 END NOJJLE G0470uBLUA,k /∕

Please state Parts No. when yoFr order. Print Date /∕-//∕0/1018


